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The instruction here is for your reference only. We strongly recommend the professional installer for best 
result. We are not responsible for any damage caused by the installation. Thank you for choosing our 
product! 
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Parts List 

Item Part Name QTY Description Item Part Name QTY Description 

#1 Billet Grille 1 Stainless Steel #4 Washers 2 1/4″ 

#2 Hex Bolts  2 1/4″-20×3/4″ #5 Lock Washers 2  

#3 Nuts 2 1/4″-20      

 
Install Notes:  Overlay                Replacement                 Drill                     Cut                            

Step Description illustration 

1 Identify the grille & hardware with parts list. 

2 

Remove the factory grille shell; use a small screwdriver to put the center from each fastener; Two of the fasteners will be re-
used; do not discard the fasteners. Next, lightly pull the top of the grille assembly forward. There is one clip in each corner of 
the factory grille. Depress each clip by hand or with a screwdriver. Use your fingers to depress the molded clips along the 
bottom of the grille. The grille can now be removed. 

3 
Center the billet insert into the opening. The lower mounting tabs align into the factory holes. Use a 1/4 ″bolt, nut and 
washer to secure the lower tabs. Use the factory fasteners to attach the upper mounting brackets. These brackets align to 
the factory holes also. It may be necessary to slightly bend the upper brackets so they align correctly. 

4 Close the hood and check the alignment of the billet insert. If necessary, remove and adjust the brackets. 

5 Make sure the insert is centered and tighten the hardware. 

6 Reinstall the plastic shroud with the fasteners removed in Step 2. 

7 Installation completed. 
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